DCT365 Cooktop

Page # Sheet Title
2 Top Frame Assembly (click here)
3 Sub-Cooktop Assembly (click here)
4 Manifold Assembly (click here)

IMPORTANT: This model is not approved for field conversions from
one gas type to another and from one altitude setting to another.

Revised 09-14-2011

Dacor Technical Service = 14425 Clark Avenue Industry, CA 91745 < Phone 800-353-2267 « FAX 909-348-5601



DCT365 Top Frame Assembly

The Life of the Kitchen”

Item Part # Description
1 |106858E Frame, Top, Etched Grates
2 |83055 Snap Bushing Part # Description
3 106859-01 Knob, Single 106864 Grate, Center (Not Shown)
4 106859-02 Knob, Dual 106865-01 | Grate, Left (Not Shown)
5 |62036 Indicator Light, Blue, Neo 106865-02 [ Grate, Right (Not Shown)
6 102594 Ring, Burner, 9.5k *Check Grate under;ide to verify Part #
7 102593 Cap, Burner, 9.5k Do not mix grates.
8 102591 Ring, Burner, 15k
9 102590 Cap, Burner, 15k Alternate Grates
10 |102587 Ring, Burner, Inner, 18k Part # Description
11 102588 Ring, Burner, Outer, 18k 106847 Grate, Center (Not Shown)
12 [102586 Cap, Burner, Outer, 18k 106848-01 | Grate, Left (Not Shown)
13 102585 Cap, Burner, Inner, 18k 106848-02 | Grate, Right (Not Shown)
14 |103755 Screw, M4 x 12mm Lg. *Check Grate underside to verify Part #
15 |[103696 Screw, M4 x 8mm Lg. Do not mix grates.
16 |106920CH Dacor Logo, 3”

Page 2

Dacor Technical Service « 14425 Clark Avenue Industry, CA 91745 « Phone 800-353-2267 = FAX 909-348-5601



DCT365 Sub-Cooktop Assembly

®

The Life of the Kitchen”

Item NG Part # LP Part # NGH Part # | LPH Part # Description

1 106901 106901 106901 106901 Tube, Burner, LR
106900 106900 106900 106900 Tube, Burner, LF

3 106904 106904 106904 106904 Tube, Burner, Center, Simmer
4 106899 106899 106899 106899 Tube, Burner, Center, Main
5 106903 106903 106903 106903 Tube, Burner, RF
6 106902 106902 106902 106902 Tube, Burner, RR
7 82317 82317 82317 82317 Spark Module, 5 point
8 102595-05 102595-06 102595-07 102595-08 Assy, Injector Holder, 9K
9 102592-05 102592-06 102592-07 102592-08 Assy, Injector Holder, 12K
10 102589-06 102589-08 102589-07 102589-09 Assy, Injector Holder, 18K
11 72765 72765 72765 72765 Power Supply Cord
12 103554 103554 103554 103554 ‘0O’ Ring, Burner, 9.5k/15k
13 103551 103551 103551 103551 Gasket, Burner, 9.5k
14 103552 103552 103552 103552 Gasket, Burner, 15k
15 103553 103553 103553 103553 Gasket, Dual Burner, 18k
16 103686 103686 103686 103686 Re-ignition Plug, Single
17 103661 103661 103661 103661 Re-ignition Plug, Dual
18 92310-001 92310-001 92310-001 92310-001 Gasket Foam
19 92310-003 92310-003 92310-003 92310-003 Gasket Foam
- 106856 106856 106856 106856 Set, Igniter Wire (Not Shown)

Page 3

Dacor Technical Service « 14425 Clark Avenue Industry, CA 91745 « Phone 800-353-2267 = FAX 909-348-5601



DCT365 Manifold Assembly

Item | NG Part# | LP Part# |NGH Part # | LPH Part # Description
1 701358-01 |[701358-02 |[701358-03 |[701358-04 [ Assy, Manifold w/Valves
2 103688-07 |103688-08 |103688-09 [103688-08 | Valve, Single, Alum.
3 103688-01 |103688-03 |103688-05 |[103688-03 | Valve, Single, Alum.
4 103689-01 |103689-02 |103689-03 |103689-04 | Valve, Dual, Brass (center)
5 106857 106857 106857 106857 Protector, Spill
6 106851 106851 106851 106851 Cover, Chassis, Box
7 106868 106868 106868 106868 Gasket Foam
8 83138 83138 83138 83138 Tie, Cable
9 106855 106855 106855 106855 Wire Harness
10 |83048 83048 83048 83048 Nut, Hex Keps, #8-32
11 |83263 83263 83263 83263 Screw, Phil Wfr, #8 x 3/8”
12 62834 72980 62834 72980 Regulator, 5/10”
13 |83458 83458 83458 83458 Reducer Bushing
14 |103789 103789 103789 103789 Micro-switch
15* |103786* 103786* 103786* 103786* Clamp
16 |103787 103787 103787 103787 Screw

* For center valve (ltem 4), use clamp part # 103785.

®

The Life of the Kitchen”

Clamp for center burner valve is different.

Dacor Technical Service « 14425 Clark Avenue Industry, CA 91745 « Phone 800-353-2267 = FAX 909-348-5601




